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EXPERIMENTAL STUDY OF THE CONSOLIDATION
CHARACTERISTICS OF THE REMOLDED CLAYS,

by Daizo KARUBE

Synopsis

The characteistics of the porewater in the clays under consolidation were investigated
using bentonite, Na-bentonite, kaolinite and Na-kaolinite, and following test results were obained :

i ) The density of the pore-water in bentonite and Na-bentonite is less than 1 when the void
ratio of the clays is less than 2. 5.

i) The specific electric conductivity of the pore-water decreases when the void ratio of the clays
is less than 3.5 for both bentonite and Na-bentonite, and 1.2 for both kaolinite and
Na-kaolinite,

iii) There are apparent impermeable voids in the clays, that apparent void ratio is 2.5 for

bentonite, 0.8 for Na-bentonite and 0.4 for Na-kaolinite,
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Table 1 Physical properties of the samples.

Liquid Plastic Specific
Sample l Limit Limit Gravity
Bentonite 280 % 39.9%
2.54
Na-Bentonite 110 % 37.2%
Kaolinite 48.0% 29:4%
' 2.62
Na-Kaolinite 46.0% 25. 6%

(*Na”denotes the clay which contains 30g NaCl/ 1/-H,0)
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Fig. 1 Consolidation pressure vs. void ratio
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Fig. 2 Apparatus for measuring the density of the pore-water in the clay sample,
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Fig. 4 Specific density of the pore-waterin the clays.
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Fig. 5 Apparatus for measuring the specific electric conductivity of the

pore-water in the sample.
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Fig. 6 Specific electric conductivity of bentonite and Na-bentonite.
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Fig. 7 Specific electric conductivity of kaclinite and Na-kaolinite.
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Fig. 8 Permeability of bentonite and Na-bentonite.
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Fig. 9 Permeability of kaolinite and Na-kaolinite.
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